



Brunton-Wolf
Wire Ropes FZCo.

MILLS TEST CERTIFICATE

Certificate Number : 903995007
Customer : Drillerco
Customer Order ref : 1569
Invoice No : BW/23600707
Reel No : 951714/07

Date : 17-08-2023



Owner ID : B5739, B5740, B5741, B5742, B5743, B5744, B5745, B5746, B5747, B5748, B5749, B5750, B5751, B5752, B5753, B5754, B5755, B5756, B5757, B5758, B5759, B5760, B5761, B5762, B5763, B5764, B5765, B5766, B5767, B5768, B5769, B5770, B5771, B5772, B5773, B5774, B5775, B5776, B5777, B5778, B5779, B5780, B5781, B5782, B5783, B5784, B5785, B5786, B5787, B5788, B5789, B5790, B5791, B5792, B5793, B5794, B5795, B5796, B5797, B5798, B5825, B5826, B5827, B5828, B5829, B5830, B5831, B5832, B5841, B5842,

Manufacturer of the rope : **BRUNTON WOLF WIRE ROPES FZCO**

SPECIFICATION

Applied standard : API-9A:2011& BW Specification
Nominal Diameter of rope : 16.00 mm
Construction : 19X6
Strand construction : 12X6:6X6-1X6
Tensile grade of steel wire : 1960 N/mm²
Wire Finish/Material grade : UNGALV
Length of rope : 1000 mtr
Mass/unit length (appx) : 1.059 Kg/mtr
Type of core/Lay direction : WSC/RHO
Lubrication : A1
Minimum breaking force : 179.00 KN

RESULTS OF TEST & EXAMINATION

Measured dia. Off-tension : 16.30 mm
Measured lay. Off-tension : 101.00 mm
Measured breaking force : 189.70

This is to certify that the above tests are in accordance with the specification.



Signature of

Competent person

Tel.: +971 4 8838151

Fax: +971 4 8838152

E-mail wireape@bruntonwolfsling.com

Website : www.bruntonwolf.com

P.O. Box 17491
Jebel Ali Free Zone
Dubai - UAE

